
20

E-MR5™ PARTS LIST

Schematics Number

Part Number

Part Name/Description

* Item Not Pictured	 (+) Cross-Head Screw	 (A) Allen-Head Screw

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
*

32
33
34
35
36
37
38
39
40
41
42

ASA036 C/A Adapter Angled 
BAR002 Orange Blaze Rubber Ring
BAR003 Spyder Barrel Plug
BLS039 Barrel Ball Stopper 
ECB015 LEAP 3 Circuit Board w/CAMD
ELM001 Coil Set
ELM002 Coil Pin 
ELM003 Tournament Lock Switch
ELM004 Capacitor
ELM008 Touch Switch Membrane
FND089 Polymer Off Set Feed Neck (plastic)
FRG083 Magazine Ball Stopper & Spring
FRG084 Magazine Ball Pusher w/Guide Pin
FRG085 Magazine Release Button 
FRG086 Magazine Release Lock
GRP015 Flat Grip Panels (black)
HSE089 Disconnect Hose 
HSF004 Plastic Washer
HSF006 Male to Male Adapter (MET x MET)
HSF011 Metric Female to Standard Male Adapter
ITP023 Eko™ Cup Seal
ITP025 Eko™ Valve Body 
ITP026 Eko™ Valve Pin 
LPC089 Reservoir Plug 
ORG001 Striker O-ring #14.3 1.7 70pu  
ORG002 O-ring #15 80
ORG003 Barrel O-ring #22 1.5 80
ORG004 O-ring #11 80
ORG008 O-ring #10 80
ORG029 Flat Barrel O-ring #20 22.8 3.8 
PAK090 E-MR5 Spare Parts Kit 
REC090 E-MR5 Receiver 
RPN018 Magazine Release Pin
RPN022 Barrel Guide Pin
RPN023 Quick Disconnect Pin 
RPN024 Touch Switch Roll Pins
RPN025 Venturi Bolt Cocking Pin  
RPN026 Trigger / Sear Roll Pin 
SCR003 Circuit Board Screw (+)
SCR007 Valve Body Screw (A)
SCR011 Coil Set Screw
SCR016 M5 x 12 Screw (A)

43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
*

76
77
78
79
80
81
82
83

SCR018 M3 x 8 Screw (+)
SCR024 M5 x 25 Screw C/A Adapter (A)
SCR029 M4 x 6 Venturi Bolt Screw (A)
SCR037 M4 x 12 Vertical Screw (AFH)
SCR045 M4 x 14 Feed Neck Screw (A)
SCR048 Feed Neck Clamp Screw (A) & Nut 
SCR050 M4 x 16 Magazine Screw (+)
SCR051 M2 x 8 Magazine Release Button Screw (+)
SCR057 M4 x 12 Shroud Screw (A)
SER003 Sear (ESP)
SPR016 Valve Spring 
SPR025 Striker Spring 110.mm                 
SPR026 Barrel Guide Pin Spring 
SPR035 First Strike Magazine Spring (straight)
SPR028 Magazine Release Spring
SPR030 AR15 Style Charging Handle Spring
SPR036 Trigger Spring (electronic)
SPR037 Sear Spring (electronic)
STB002 Striker Bolt
STF001 Striker Buffer
STK016 Carrying Handle Locking Plate
STK017 Carrying Handle Locking Screw
STK021 Picatinny Body Rail
STK022 AR15 Style Charging Handle
STP089 Striker Plug
TRF016 E-MR5 Trigger Frame Only (no internal)
TRS006 Single Trigger (electronic)
VBT090 FS Venturi Bolt  
VTA089 Velocity Adjuster & Spring Guide 
WRH002 Battery Harness
WRH007 Touch Switch (3P)
JE1015 9.6v Rechargeable Battery
JE1029 A/C Charger w/LED (110 volt)
31234 Carrying Handle Mount w/Sight
31243 Quad RIS Barrel Shroud 
31246 First Strike Capable (FSC) 9rnd Straight Magazine
31248 SOPMOD Stock w/Angled Butt Plate 
31252 Front Sight Base (FSB)
31253 Sling Plate
31254 14" FS Battle Barrel
31255 AR15 Muzzle Brake 



English

21

E-MR5™ SCHEMATICS

2
3

83

82

24
26

53

4 21
23

26
22

26

51

2780

51

77

47

55 34

11

76

63
64

42

65

25

26
70

37

45
67

29
71

54
62

61

35

32

46
40

51

42
68

50

13
12

56

78

78

52 60

38

7
6

72
41

10 74

36
38

15
33

8

39

5

39
9

73

69

59

68

4920 28

17

18
19

28

44

43

16

43

1

14
57

81
26

79

42

58
66

48

30


